NEW  Order and Support via WhatsApp +49 1514 45 34 879
Motor Plate

Item number: 8062

Category: Soxos 700 Ersatzteile


21,95 €

including 19% VAT., plus shipping

Not available now!

Shipping time: 11 - 14 workdays



Description

Motor Plate suitable for: SOXOS 600 / 700 / 800

Content:
1 x Motor Plate  (Nr.329)
4 x Socket Head Screw M3x12  (Nr.149)
4 x Washer M3  (Nr.11)
2 x Socket Head Screw M3x10  (Nr.71)
2 x Socket Head Screw M4x10  (Nr.528)

Ratings (0)

Average product review

Write your first review and help others with their purchase decision:

Question on item

Question on item


Notify me when this product is available


Other customers have also bought the following items